






1/10 Scale 6x6 Electric Truck--G63 Version
This insane 6x6 truck is the largest and most extreme road-legal SUV to grace your RC
arsenal. Equipped with amazing aluminum parts and a pre-painted body shell, this truck
will get you where you need to go and you'll look good doing it. 

Dieser 6x6 Truck ist der größte und extremste Straßen legale SUV der Ihre RC
 Sammlung zieren kann.

 Features:

 Pre-painted 6x6 Truck Body // lackierte 6x6 Truck Karosserie

 All-Wheel Drive //Allrad Antrieb

 Scale Look, 1.9" Tires On White 5 Lug Stamped Wheels, // 1.9 Zoll Scale Reifen und Felgen

 Pre-Assembled Chassis // Vormontiertes Chassis

 Realistic Transfer Case // Realistisches Transfer Gehäuse

 Assembled Damper Units // Dämpfer Einheiten montiert

 CNC Machined & Assembled Aluminum Axles Front And Rear //
CNC Aluminium Achsen vorne und hinten (montiert)

 Assembled Gearbox With Installed Motor // Montierte Getriebebox mit installiertem Motor

 Motor-power distributing system is loaded horizontally in the center // 
Antriebsmotor Kraftverteilung greift horizontal mittig



20004

20004

20004

20004



20014

20004

20004



60014

60014

20024

20064

20064

60043





20044

20046

60044

60043

20049

20034

20042 20064

20047

20034

20054
20040

20048

60014

20041

60084

60049

20014

60084

20014

60044

60043

20047

60014

20041

20040

60084

20034

20045

20043

20014

60043

60044



-7- -8-

Exploded View

20001F

20023

20014

60049

60044

60043

60027

60079

20035

20036

20049

20055

20057

60017

60082

60075

60075

60085

20028

60078

60078

60084

60083

60090

60031

60031

20062

20079

60090

60081

60050

20051

60090

20050

60012

60087

20028

60075

60076

60075

60076

60017

20058

60071

60031

20044

20046

20034

60081

20059

60075

20032

20059

20032 60076

60081

20059

60075

20059
20034

20054

20032

60081

60080

20058

20048

60014
20063

20041

20040

20038

60084

60071

20082
60071

20045 20080

20080

60044

60043

60027

20076R

60081
60080

20034

60084

20083

20032

20082
60071

60014

20063

20041

20040

60075

20059

60088

60086

60087

60052

30028

20061

20080

20015
20042

60032

60039

20058

60017

60071

20060

20061

20064
60071

20058

60083

60081

60017

60083

60017

60081

20028 60076

80019

60087

60044

60043

60027

80019

2008160017

60017

Military Truck Version 



page:1

20001F-

Front Axle

Assem.

20002-

Front Axle

Housing

20003-

Steering Hub

-2pcs

20004-

Linkage Hub

-4pcs

20005-

Front Universal

Join         -2pcs

20006-

Bushing
φ3xφ4.4x4.9-10pc

60008-

Ball Bearing

φ5xφ11x4

20007-

Ball Bearing

φ10xφ15x4

60013-

E-Clip φ4
-10pcs

20008-

Washer
φ5Xφ8X0.4-10PC

20009-

Bevel Gear 13T

20010-

Diff. Box Assem

60031-

Screw TM3X8

-10PCS

20011-

Screw TM3X10

-10PCS

60017-

Screw TM3X6

-10PCS

60086-

Screw TM3X12

-10PCS

60077-

Cone Pad

φ3x6x6-10pcs

20012-

Rear Wheel Hub

20013- Rear

Universal Join

-2pcs

20014-

Piggyback

Shock (φ
10X114mm)

20015-

Center Gearbox

Assem

20016-

Center Gearbox

Housing

20017-

Helical Gear 21T

-L

20018-

Helical Gear 25T

-R

20019-

Helical Gear 56T

-L

20020-

Helical Gear 87T

-L

20021-

Helical Gear 87T

Housing

20022-

Shock Spring
φ15X1X83(N12.5)

60043-

Screw Nut M4

-10pcs

20023-

Wheel Set

1.9 inch - 2pcs

20024-

Motor Mount

20025-

21T Gear Shaft

20026-

Pin φ5X18
20027-

Pin φ1.5X7
60075-

M3 Nut-10pcs
60087-

Screw TM3X20

-10PCS

Parts List



page:2

Parts List

20028-

Screw TM3X26

-10PCS

20029-

Crown Gear 38T

-1PCS

20030-

Crown Gears

Set - each 2pcs

60014-

Screw M2x6-

10pcs

20031-

Gear Shaft

φ2.9X22

60067-

Setting Screw

M4X20-10pcs

20032-

Linkage D

(φ7*115mm)

60069-

Washer φ4Xφ
7X0.5-10pcs

60061-

F. Lower Rod

Head-4pcs

20033-

Screw

φ7X80mm-2pcs

20034-

Upper Y Arm

20035-

Servo mount

60049-

Servo Linkage-

1pcs

60050-

Steering

Linkage-1pcs

60044-

Wheel Hub

-4pcs

60027-

Pin φ2x10
-10pcs

60079-

Servo Horn

-1pcs

20036-

Servo Plate

20037-

Rails Mount

20038- Upper

Linkage Fixing

Mount

20039-

No asbestos

gasket

20040-

Ball End φ6X6
20041-

Spacer-10PCS

60080-

Cone Pad C

φ3x6x2-10pcs

20042-

Pinion Gear 15T

-R

60032-

Screw m3x3-

10PCS

20043-

Battery Plate

20044-

Front Bumper

Mount

20045-

Rear Bumper

Mount

20046-

Chassis Support

20047-

Battery Plate

Holder

20048-

Main Frame

20049-

RX Box

20050-

RX Box Mount A

20051-

RX Box Mount B

20052-

Body Pole



page:3

Parts List

20053-

Body Clip

20054-

Gearbox Fixing

Mount

60039-

RC 540 Motor-

70T

20055-

Front Shock

Stay

20056-

Rear Shock Stay

20057-

Shock Joint Pole

20058-

Universal Shaft

110mm

60071-

Setting Screw

m4x12-10PCS

60083-

ScrewTM2.5X6

-10PCS

60081-

Screw TM3X18

-10PCS

60076-

O Ring φ3x2-
10pcs

20059-

Cone Pad

φ3x6x3-10pcs

60085-

Screw TM3X22

-10PCS

60082-

Screw TM3X30

-10PCS

60078-

Cone pad B

φ3x6x5-10pcs

60084-

Screw TM3X16

-10PCS

20060-

Screw FM3X12

-10PCS

20061-

Screw FM3X10

-10PCS

60090-

Screw FM3X8

-10PCS

20062-  Spacer

φ3Xφ8X0.8-
10PCS

20063-  Spacer

φ2Xφ6X0.7-
10PCS

60012-

Screw

TM3X10-10PCS

20064-

Motor Plate Pole
φ3Xφ6.5X16-10PCS

20065-

Bushing Tube
φ5Xφ7X4.6-10PCS

20076M-

Middle Axle

Assem

20076R-

Rear Axle

Assem

20077-

Middle Axle

Housing

20078-

Rear Axle

Housing

20079-

Shock Spring
φ15X1.5X83(N12.5)

60052-

Upper Linkage

Mount -2pcs

30028-

Upper Linkage

Connector

20080-

Chassis

Connector

20081-

Extended Frame

20082-

Universal Shaft

75mm

20083- Upper

Linkage Fixing

Mount-Rear



page:4

Parts List

20069-

LED Light Set

20070-

Side Steps

20071-

Bumper Set

88034 -

Steel Man Body

88035-

Front Bumper

88036-

Tool Box

88037-

Tank

88038-

Wheel Fender

88039-

Rear Light

88040-

Battery Box

88019-

Shock φ10X72
60046-

Flange Bushφ
3xφ4x7.2-

60047-

Flange Bushφ
3xφ4x7.5-

88041 Flatbed Pipe Trailer

Optional for MAN

Optional for G63

20084-

G63 6x6 PVC Body Set


	MAN FLAT BED 6x6爆炸图
	页 1

	MAN FLAT BED  -Parts List

